San José-Santa Clara
Regional Wastewater Facility

Capital Improvement Program

Semiannual Status Report
January-June 2013

San Joseé-

Santa Clara
Regional

— | Wastewater
Facility

SAN JOSE

CAPITAL OF SILICON VALLEY

=~
—
Y

e
~






Table of Contents

Sections

l.
I.
M.
V.
V.
VI.
VIL.

Introduction

Program Overview

Program Accomplishments and Challenges
CIP Project Performance

Capital Project Highlights

Financial Summaries

Looking Ahead

Glossary

Appendix

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013

10
14
20
27
32
33
34



San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013
[...]
000°0059 000°00S°T 000°00S°T 000°00S°T 000°000°C JuaWdE|daY aJnjon.isesyu|
pue Ayjiqel|ay waisAs Ymes Te
000°€60Y 000°€60Y 000'88.°6 uoisua1x3 YMas ‘0¢€
000°29TC 000°29TC 000'3€8 Ja1e\ dmdjoeg YMES ‘6
000°0¢T 000°0¢T 000°6€6'C AM|1oeS J10AIDSRY YMNES
000°000°T weJgo.ld uoi3dauuo) JIawoisnd) YAAS
000°¢L 000°¢L 000'S£0'T DT aseyd 8uljoAday Jarem
Aeg yinos — 10y Alanoday
Suiphoay 1mepn Aeg yinos
000'SEE‘CE 000€16'Y 000€16'Y 000€16'Y 000°€T6'S 000‘€89°TT 000°€v1'9T lejol
0000052 000'00ST 00000ST 00000ST 000°00ST 00000S°T 00005¢ uoneyljigeyay jue|d Juswieal]
pajnpaydsun pueuadin '8z
0000S2°T 00005¢ 000°05¢ 000°05¢ 0000S¢ 00005¢ 00005¢ slleday |ealpuD/paredionueun /g
000'STLC 000005 000°00S 000°00S 000005 000'STL 00009¢ guioejINsay 192115 Jue|d JUsWieal] ‘9z
000'St7C‘T 000'S¥7C‘T 000GST‘T JuaWaoe|day Ule|A B4i4 Jue|d Judwiedll ‘ST
000000C 0000007 000000°T 0000007 plingay aulsu3 Jue|d Juswileal] g
000'St79 000'St9 SaNjl|Ioe4 spIMiueld "€T
0005998 0000007 0000007 000°000°T 0000007 000599 0008688 sjuswanoidwl| ainydonJisesyu) Jueld ze
000'STE8 000'€99'T 000'€99°T 000€99°T 000°€99°T 000'€99°T 000656°€ juswade|day 3uawdinby Tz
000'TC syuawanosdw] Ajjigelay dddM
000°0SC SjuaWaAoJdw| 33A3T pUe [dUUBeY) [|BJINO
syuawanoidwi pue dueudjule|p Axje] aus
muuw.qohn_ uolinJlsuo)
|eloL Jedp-S  L102/9T0C 9102/S10C S10Z/v10T v102Z/€T0C €102/210C  2T0Z/T10C
paiewns]

8Z WO.f panuiuoa SaLIpWIWNG [DI2ULUIH

| 29

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013



San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013

0009zP 0006 00068 000°s8 000°z8 000°LL 000s0T leloL
000°8S WswAed |[euonippy TT0Z-0TOT 404
pun4 JUsWaJ113Y PaleIaPa Y3 0} Jdjsued]
000°9¢Y 0006 00068 000's8 000¢8 0002L 000L¥ pun4 221A135 392 ||eH AND 33 03 Jaysued|
spund |e1dads 0] si9jsuel] pue sueoq ‘suoingiuo)
000°0T lelol
000°0T apes3dn waisAs ||ouAed/se21nosay
UBWNH :pun{ |BJ3USD dY3 0} JajSued|
pun4 |eJduap 0} SI3jsukel] pue sueo ‘suoingrIuo)
000720'8L 000'vS8VT 000700'ST  000°0L6'vT  000°200'ST 0001761ST 000‘TI8ET leloL
000°0ze‘Ce 00079tV 000791y 000791y 00079ty 00079ty 00079tV JuswAeday ueo pung SUIAjOADY d3eIS /€
00070€C 00070€C ueld J31SeN YMES 9€
000°000°0T 000°000°C 000°000°C 000°000°C 000°000°C 000°000°C juswageue|\ weidold ‘Sg
000°000°S 000°000°T 000°000T 000°000T 000°000T 000°000°T Suusauidug Aleuiwipad ve
000°006 000°006 000'980°C ueld Ja1se|p Jueld €€
000°S¢ 000°s 000°S 000°S 000°S 000°S 000‘s 99)snu| Ajioyiny suiueuly
J91B\\ UB|D 40} JUdWAeRd 'ZE
000'S¥S‘vE 0007829 000°€v69 000'ST69 000'€S69 0002¥69 0009569 pun4 3uswhed 321195 199Q Aoyiny
Suioueul Ja1ep) UBS|D 0} JBjSue]
000'0€6°C 000865 000265 000985 000085 000'V.S 000°00€ $150D 32IAI3S 1oddng Juswiiedag
SYJOMN 21|gnd pue weidold [exde)
uoI1dNJIISUO)-UON |B4dUdD
muum.—o._n_ uoidNJsuo)-uoN
[er0L JBIA-S  LT0Z/9TOCZ  9T0TZ/STOC  STOZ/YI0Z  ¥TOZ/E€TOCT  €10Z/TT0C  ZT0Z/TI0C
paewns]

62 WO1f panuiuod saLpwwing [DIdUDUL{ =4



'spunf aws ay3 Jo bugunod ajdanw pioab 01 SONNA 40 35N TVLOL ¥¥IA-TAIH 242 Wwoif papnjaxa a1 sasupjog buipu3 9T0z-ST0Z YBNoIy1 ET0Z-ZT0Z YL «

«L60°08T‘6EE  L60'EC6'EY L60'St9'8y  L60°920°€S  L60°LS8L8 L60'8EE VYT  L60°0LL'E9T SANN4 40 3SN V101
*L60°L8T'8 L60°28T‘8 L60S8L9 L609TE’S L60°L11'9 L601600¢ L60°SE9V0T dduejeg pung Suipu3
000°0St'6TT 000°2v6'VT 000‘€60°ST  000°SSO'ST  000‘80°ST 000°TL2°6S 000'926°€T NOILONYLSNOI-NON 1VLOL
000°000°TY 000°000°TY |eloL
0000009 0000009 xa|dwo) 43114 M3 J0} dAISSIY
000°0009 000°0009 SYIOMPESH J0j 9AIS3Y
000°000°S 000°000°S juswiaoe|day uswdinb3 Joj aAJasaY
000°000°0T 000°000°0T uoneJlauss Jamod
pue sWa1sAS [e214193|3 10} SAIISY
000°000°T 000°000°T [043U0D) JOPQ PUE “41J0J13Y JIWSIDS
‘Uoneyljigeysy AJewlid 15e3 JoJ aAISSaY
000°000°S 000°000°S uoney|iqeyay J21sa8iQ 404 aAISaY
000°000°S 000°000°S uolnisuel| spijosolg 1o} dAISS3Y
000000°€ 000000°€ uolnewoINy pue
|0J1U0Y) $53204d PAIUBAPY J0) SAISSAY
SanIasaY
muuw.—ohn_ uondnJIlsuo)-uon
[eloL JedA-S  LT0Z/9T0T 9T02/ST0T ST0Z/vT0T v102/€102 €102/210C 2102/110C
pajewns3

0€ Wo.f panuiuoa saLpWWNg [DI2UDUIH

| 31

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013



VII. Looking Ahead

Aerial view of Facility site looking eastward.

Significant activity is expected over the next six months, particularly in establishing an integrated program management
office. This office will oversee an intensive process to validate and prioritize more than 100 projects recommended by
the Draft PMP, and is expected to result in potential cost savings and more informed decision making for future CIPs.
Key upcoming activities include:

32 |

Award of the program management contract;

Substantial completion of CIP project validation by the program management team;

Initiation of design for the Digester and Thickener Facilities Upgrade Project;

Completion of an anaerobic digestion process analysis and a preferred approach selection;
Initiation of an analysis on biosolids treatment and disposal options;

Issuance of RFPs for the Digester Gas Compressor Upgrade and Emergency Generator projects; and

Completion of a Project Definition Report for the Cogeneration Facility Project.

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013



Glossary

Biogas

Biosolids

Bufferlands

Cogeneration

CPMS

DCS

Effluent

EIR

Headworks

Influent
mgd
Preliminary treatment

Primary treatment

Ring bus system

Secondary treatment

Tertiary treatment

Wastewater

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013

A renewable energy source produced by the breakdown of organic matter, such as sewage or
green waste, in the absence of oxygen. Biogas is comprised of methane, carbon dioxide, and
small amounts of hydrogen sulfide and other components.

Treated sewage sludge.

Open acreage used by wastewater treatment plants as a buffer between facility operations
and nearby communities. Bufferlands minimize odor and operational impacts on neighboring
communities, and often serve as wildlife habitat.

The process of recovering and reusing industrial waste heat to produce electricity.

The Capital Project Management System, a web-based database updated regularly to
provide San José Councilmembers, administrators and the public access to current information
on CIP projects.

A Distributed Control System, or DCS, is a computerized system that allows treatment facility
staff to remotely monitor and control treatment processes.

Treated wastewater that is discharged from a treatment facility.

An Environmental Impact Report (EIR) is a public document required under the California
Environmental Quality Act to describe potential environmental impacts associated with a
project. An EIR also describes measures to mitigate the impacts.

Facilities that first receive incoming wastewater at a treatment plant. The headworks screen and
remove sticks, grit, and other solid material from influent to protect downstream equipment in
the treatment process.

Untreated wastewater that flows into a treatment facility.
Million gallons per day.

The preparatory wastewater treatment stage, in which influent passes through headworks,
which screen and remove sticks, rocks and debris; and grit chambers, which remove sand
and gravel.

The initial treatment for incoming wastewater, in which gravity settles solid material and
rotating bars skim floating fats, oil, and grease from influent.

An electrical substation switching arrangement of breakers connected in a closed loop.

The second stage of wastewater treatment, in which aeration tanks pump air into wastewater
to promote the growth of naturally-occurring bacteria that remove organic pollutants.

The final stage in advanced wastewater treatment, in which wastewater flows through filter
beds, then through sodium bisulfite tanks to become 99 percent clean.

Water that enters the sanitary sewer system for processing at a treatment plant.



Appendix

Preliminary Treatment Projects — Adopted FY 2013-2017 CIP budget: $13.4 million

Draft PMP Draft PMP
ID # Project Cost Estimate*

(in millions)
1 Headworks Enhancements Phase 1 and Phase 2 $6.7 +
2 Miscellaneous Headworks 1 Repairs $59+
3 Headworks 2 Modifications $62.6 +
4 Headworks Odor Control $22.7 +
5 Expand and Line Raw Equalization Basin to 10 MG $9.0 +
6 Demo Headworks 1 S11.5+
7 Refurbish/Demo P&E Building $11.3+
8 Consolidate Influent Piping S21.5+
Program Subtotal $151.2+

Primary Treatment Projects — Adopted FY 2013-2017 CIP budget: $33.2 million

9-10 East Primaries Steel Conversion, Coating Rehabilitation, $50.1+
Concrete Repair, and Seismic Modification for Odor Control

11 Primary Treatment Odor Control $49.9 +
12 Tunnel Rehabilitation: West Primaries $1.8+
13 Tunnel Rehabilitation: East Primaries S2.4+
14 Iron Salt Facilities S2.5+
15 Demo West Primaries $22.1+
16 Additional 12 MG PE Equalization Basin S21.6+
Program Subtotal $150.4 +

Secondary Treatment Projects — Adopted FY 2013-2017 CIP budget: $35.9 million

17 Secondary Air Plenum Filtration $1.7+
18 Connect BNR1 and BNR2 Clarifiers S14.6 +
19 Connect Aeration Headers S4.7 +
20 Aeration Tank Rehabilitation (BNR 1 and BNR 2) $62.1+
21 Rehabilitation of Remaining Secondary Clarifiers (BNR 2) $13.2+
22 CFD Modeling and Rehabilitation of 1 Secondary Clarifier $1.2+
23 Rehabilitation of Remaining Secondary Clarifiers (BNR 1) $28.9 +
24 Conversion to Fine Bubble Diffusers $35.4 +

34 |

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013




Secondary Treatment Projects — Adopted FY 2013-2017 CIP budget: $35.9 million

Draft PMP Draft PMP
ID # Project Cost Estimate*

(in millions)
25 Foam and Scum Control S1.4+
26 Nocardia Control S7.7+
27 Field Verification of Foam and Scum Control Options S1.1+
29 Conversion to NAS (TN < 8mg/L regulation) — Alternative 2 $68.0 +
28,30 Other Alternatives —
Program Subtotal $240.0 £

Tertiary Treatment Projects — Adopted FY 2013-2017 CIP budget: $2.8 million

31 Underdrain and Media (Remaining Bank A7 filters) $3.2+

32 Miscellaneous Filtration Repairs $12.2 +

33 Field Verification of Alternative Filter Technology S$3.2+

34 Underdrain and Media (1 filter) + Field Verification S0.4 +

35 New Filters: 128 mgd Tetra Denite plus 52 mgd S132.6+

New Tertiary (NAS mode only) — Alternative 1

39 New Ultraviolet Disinfection Facilites — Alternative 3 $49.4 +
36-38, 40-41 Other Alternatives —
Program Subtotal $201.0+

Biosolids Digestion — Adopted FY 2013-2017 CIP budget: $64.6 million

44 WAS and Primary Sludge Fine Screening S11.8+
45 Digester Gas Manifold and Tunnel Improvements $14.7 +
46 Tunnel Rehabilitation: Digesters and DAFT $6.8 +
47-49 Digester Cover and Mixing Upgrades (4 digesters) $30.1+
50 Digester Cover and Mixing Upgrades (3 digesters) $26.0+
51 Digester Cover and Mixing Upgrades (3 digesters) $279+
52 DAFT Final Upgrades (6 DAFTSs) S46+
53 Digester Heating Upgrades S0.7 +
54 Struvite Control Chemical Feed S0.2 +
55 Digestion Pre-Treatment Field Verification S11.4 +
56 FOG Receiving Station and 1/2-Mile Access Road $9.2 +
57 Fourteen-inch Digested Sludge Line Replacement (parallel pipe) $129+
Program Subtotal $156.3 +

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013




Biosolids Residual Sludge Management — Adopted FY 2013-2017 CIP budget: $1.6 million

Draft PMP Draft PMP
ID # Project Cost Estimate*
(in millions)
42 Inactive Lagoons Rehabilitation Phase 1 $139+
43 Inactive Lagoons Rehabilitation Phase 2 $139+
58 Sludge Dewatering Field Verification S$2.3+
59 2/3 Full Mechanical Dewatering (Centrifuges) Plus Feed Storage Tank $84.7 +
60 Cake Storage $15.1+
61 1/3 Full Mechanical Dewatering (Centrifuges) $419+
62 Lagoons/Drying Bed Retirement S$3.0+
63 2/3 Covered Lagoons (180 days storage) $32.0+
64 Emergency Biosolids Storage S7.6+
65 1/3 Covered Lagoons (180 days storage) $19.8 +
66 Sludge Drying Field Verification S1.8+
67 2/3 Thermal Drying for 20 Percent of Solids Stream $68.5 +
68 1/3 Thermal Drying for 20 Percent of Solids Stream $27.7 +
69 Biosolids Greenhouse Demonstration Project (w/ BFPs) $9.0+
70 2/3 Greenhouse: Full Scale (w/o dewatering) $13.3+
71 1/3 Greenhouse: Full Scale (w/o dewatering) $7.8+
Program Subtotal $362.3 ¢

Power Generation — Adopted FY 2013-2017 CIP budget: $4.6 million

72 Energy Strategic Plan S0.4 +
73 Fuel Cell S1.4+
74 Facility Electrical Reliability (PER) — 4.6 MW Gas Turbine Phase 1 $36.0t
(w/o gas storage)

75 Gas Turbine Phase 2 (9.2 MW) (2 turbines) $39.0+
76 Gas Turbine Phase 3 (4.6 MW) $23.7+
77 Digester Gas Storage, Compressors, and Piping $153 +
78 Solar Power Facility Phase 1 (1 MW) — PPA S0.8 +
79 Solar Power Facility Phase 1 (1 MW) — Direct Purchase $7.3+
80 Solar Power Facility Phase 2 (5 MW) $42.3 +

Program Subtotal $166.2 +

36 |

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013




Electrical Systems — Adopted FY 2013-2017 CIP budget: $3.0 million

Draft PMP Draft PMP
ID # Project Cost Estimate*

(in millions)
81 PER — 115 kV Breaker Replacement S29+
82 PER — M1, M2, M3 Switchgear Replacement S0.5+
83 PER —MCC H1, H2, )1, J2 S0.2 £
84 PER — MCC Phase Il Replacements S0.3+
85 PER —S11 Switchgear Replacement $9.9 +
86 PER —S40 and G3 Switchgear Update S14.2 +
87 PER — Standby Generator (Admin Building) S0.6 +
88 Double-ended Substation with Switchgear for Solids Handling S$4.0+
Program Subtotal $32.6t

Advanced Process Control Systems Projects — Adopted FY 2013-2017 CIP budget: $6.5 million

89-91 Advanced Process Control and Automation $9.6 +
92 EG2 and EG3 Engine Control Panel Upgrade S0.2 +
93 Side Stream Nitrogen Removal —

Program Subtotal $9.8+

Site Facility Improvements — Adopted FY 2013-2017 CIP budget: $32.3 million

94-96 Miscellaneous Heating and Cooling Upgrades S$3.0+
97 Handrail Replacement S$5.0+
98 Site Facility Improvements — Phase 1 (through 2025) $S9.1+
99 Site Facility Improvements — Phase 2 (2026 through 2040) $12.2+
100 Yard Piping $16.5 +
101 Unanticipated/Critical Repairs $25.4 +
102 Unspecified Remaining Repair and Rehabilitation (2025 through 2040) $416.0 +

103-104 Tunnel Rehabilitation: BNR 1 and BNR 2 $10.3
105 3W Pump Station Improvements S1.1+
106-109 Warehousing Facility Additions and Support Building Improvements $100.9 +
110-112 Public Art Reserve — 2010 to 2040 TBD
Program Subtotal $599.5 +

*Cost estimates follow the American Associate of Cost Engineering International (AACE International) Recommended Practice No. 18R-97 estimate
classes 5 and 4. Typical accuracy range for Class 5 estimates are -20 percent to -50 percent on the low side, and +30 percent to +100 percent on the high
side. Class 4 estimates are -15 percent to -30 percent on the low side, and +20 percent to +50 percent on the high side. Cost estimates for engineering,
construction, and contingencies are escalated to the midpoint construction at 2 percent per annum.

San José-Santa Clara Regional Wastewater Facility | Capital Improvement Program Semiannual Status Report | January-June 2013 | 37



